
© 2018 KID STRUCTURES INC.	

4465 West Sam Houston Parkway N.
Houston, Texas 77041
WWW.TREEFROGSSHOWROOMS.COM

Sections
Section 1: Cover & Liability Info
Section 2: Product Parts
Section 3: Sub-Assemblies
Section 4: Main Assebmly
Section 5: Roof Options

Version 1:20

Jaguar Playcenter 
MegaSized Add-On 

Assembly



Picture Description QTY.

(CC-088)
464-1

27 1/2” Rail Spindle
8

464-2
11 1/2” Mid Rail Top 4

464-3
11 1/2” Mid Rail 

Bottom
8

(CC-104)
464-4

30” Deck Runner
2

(CC-134)
464-5

54” Deck Board Slim
2

(CC-135)
464-6

30” Center Deck 
Support

1

(CC-124)
464-7

54” Deck Board
4



Picture Description QTY.

464-8
38 7/8” Mid Rail Post 4

464-9
137” Mega JPC 

Mainbeam
2



MEASUREMENT TAKEN FROM BOTTOM OF BOLT HEAD TO THE BOTTOM OF BOLT

USE THE RULER TO MEASURE YOUR BOLTS AND SCREWS.  HARDWARE VIEWS SHOWN ABOVE ARE 1:1 SCALE AND CAN BE USED TO MATCH HARDWARE SIZES.

KSI-458 MEGASIZED HARDWARE
INSTALLER NOTE:  (YOU MUST ASSEMBLE THIS PRODUCT IN ACCORDANCE WITH THESE ASSEMBLY INSTRUCTIONS. WHEN COMPLETE GIVE MANUAL TO OWNER.)

MA-1
1/2” Acorn Nut Plated

QTY. 4

MA-2
1/2” x 6 1/2” Carriage Bolt

QTY. 4

MA-3
2 1/2” Coated Deck Screw

QTY. 74

MA-4
1/2” Hex Nut

QTY. 4

MA-5
1/4” x 3” Hex Lag Screw

QTY. 16

MA-6
1/4” x 4 1/2” Hex Lag Screw

QTY. 12

MA-7
3/8” x 5” Hex Lag Screw

QTY. 4



MEASUREMENT TAKEN FROM BOTTOM OF BOLT HEAD TO THE BOTTOM OF BOLT

USE THE RULER TO MEASURE YOUR BOLTS AND SCREWS.  HARDWARE VIEWS SHOWN ABOVE ARE 1:1 SCALE AND CAN BE USED TO MATCH HARDWARE SIZES.

KSI-458 MEGASIZED HARDWARE
INSTALLER NOTE:  (YOU MUST ASSEMBLE THIS PRODUCT IN ACCORDANCE WITH THESE ASSEMBLY INSTRUCTIONS. WHEN COMPLETE GIVE MANUAL TO OWNER.)

MA-8
1/2” Split Lockwasher

QTY. 4

MA-9
1/4” USS Flatwasher

QTY. 28

MA-10
3/8” USS Flatwasher

QTY. 4

MA-11
3/4” USS Flatwasher

QTY. 4



HARDWARE NEEDED
MA-3- 2 1/2” Coated Deck Screw-		  (74)

PARTS NEEDED
CC-088- 27 1/2” Rail Spindle-		  (8)	 464-2- 11 1/2” Mid Rail Top-		  (4)
464-3- 11 1/2” Mid Rail Bottom-		  (4)	 CC-104- 30” Deck Runner-		  (2)
CC-134- 54” Deck Board Slim-		  (2)	 CC-135- 30” Center Deck Support-	 (1)
CC-124- 54” Deck Board-		  (4)

MegaSized Sub Assemblies

CC-088 464-2

464-3

MA-3

CC-104

CC-134

CC-124

CC-135

MA-3



HARDWARE NEEDED (HARDWARE FROM BASE & MEGA)
A-5- 1/2” x 7” Carriage Bolt-		  (4)	 Q- 3/4” USS Flatwasher-		  (4)
P- 1/2” USS Flatwasher-		  (4)	 M- 1/2” Split Lockwasher-		  (4)
C- 1/2” Hex Nut-			   (4)	 A-2- 1/2” Acorn Nut Plated-		  (4)
F- 3/8” x 3 1/2” Hex Lag Screw-		  (16)	 O- 3/8” USS Flatwasher-		  (16)

PARTS NEEDED (PARTS FROM BASE & MEGA)
464-9- 137” Mega JPC Mainbeam-		  (2)
Ladder Assembly-				    (1)
Rockwall Assembly-				    (1)
CC-188- 16” Left Gusset-			   (2)
CC-189- 16” Right Gusset-			   (2)

MegaSized Assembly 

A-5

Q

P

M

C

A-2

464-9

La
dd

er 
Ass

em
bly

Rockwall Assembly

CC-188
CC-189

F

O



HARDWARE NEEDED
A-4- 1/2” x 6 1/2” Carriage Bolt-		  (6)	 Q- 3/4” USS Flatwasher-		  (6)
P- 1/2” USS Flatwasher-		  (6)	 M- 1/2” Split Lockwasher-		  (6)
C- 1/2” Hex Nut-			   (6)	 A-2- 1/2” Acorn Nut Plated-		  (6)

PARTS NEEDED
CC-173- 38 7/8” Corner Post-			   (4)
CC-175- 80 5/8” Center Post-			   (2)

MegaSized Assembly 

CC-173

A-4

Q

P

M

C

A-2

A-4

Q

P

M

C

A-2

CC-17
5



HARDWARE NEEDED
A-4- 1/2” x 6 1/2” Carriage Bolt-		  (6)	 Q- 3/4” USS Flatwasher-		  (6)
P- 1/2” USS Flatwasher-		  (6)	 M- 1/2” Split Lockwasher-		  (6)
C- 1/2” Hex Nut-			   (6)	 A-2- 1/2” Acorn Nut Plated-		  (6)
E- 1/4” x 4 1/2” Hex Lag Screw-		  (12)	 N- 1/4” USS Flatwasher-		  (12)

PARTS NEEDED
SB Top Joist (From Base)-			   (1)
Top Joist (From Base)-				    (1)
Deck Assembly-					    (3)

MegaSized Assembly 

Deck 
Asse

mbly

SB To
p Jo

ist Top Joist

E

N

A-4

Q

O

M

C

A-2



HARDWARE NEEDED
MA-2- 1/2” x 6 1/2” Carriage Bolt-	 (4)	 MA-11- 3/4” USS Flatwasher-		  (4)
MA-12- 1/2” USS Flatwasher-		  (4)	 MA-8- 1/2” Split Lockwasher-		  (4)
MA-4- 1/2” Hex Nut-			   (4)	 MA-1- 1/2” Acorn Nut Plated-		  (4)
MA-7- 3/8” x 5” Hex Lag Screw-		 (4)	 MA-10- 3/8” USS Flatwasher-		  (4)
F- 3/8” x 3 1/2” Hex Lag Screw-		  (8)	 O- 3/8” USS Flatwasher-		  (8)

PARTS NEEDED
464-8- 38 7/8” Mid Rail Post-			   (4)
CC-148- 19” Left Gusset-			   (2)
CC-149- 19” Right Gusset-			   (2)

MegaSized Assembly

46
4-8

MA-
2

M
A-

11

MA-12

M
A-8

MA-4

M
A-

1 M
A-7

MA-10

CC-149

CC-14
8

O

F



HARDWARE NEEDED
A-2- 1/2” Acorn Nut Plated-		  (4)	 C- 1/2” Hex Nut-			   (4)
M- 1/2” Split Lockwasher-		  (4)	 P- 1/2” USS Flatwasher-		  (4)
Q- 3/4” USS Flatwasher-		  (4)	 A-4- 1/2” x 6 1/2” Carriage Bolt-		  (4)
O- 3/8” USS Flatwasher-		  (8)	 F- 3/8” x 3 1/2” Hex Lag Screw-		  (4)
G- 3/8” x 5” Hex Lag Screw-		  (4)

PARTS NEEDED
Trapeze Arm-					     (1)
Upper Rope Arm-				    (1)
CC-149- 19” Right Gusset-			   (1)
CC-148- 19” Left Gusset-			   (1)

MegaSized Assembly

Trapeze Arm

Up
pe

r R
op

e A
rm

A-4

QP

M

CA-
2 O

G
F

O

CC-149 CC
-1

48



HARDWARE NEEDED
MA-9- 1/4” USS Flatwasher-			   (8)
MA-5- 1/4” x 3” Hex Lag Screw-			  (8)
N- 1/4” USS Flatwasher-			   (6)
D- 1/4” x 3” Hex Lag Screw-			   (6)

PARTS NEEDED
464-3- 11 1/2” Mid Rail Bottom-			   (4)
CC-100- 25” Rail Bottom-			   (3)

MegaSized Assembly (After Placing On Rail Bottoms, Return to Main Assembly and come back for Rail Install)

464-3

CC-1
00

MA-9

MA-5

N

D



HARDWARE NEEDED
MA-9- 1/4” USS Flatwasher- 		  (16) 	 MA-6- 1/4” x 4 1/2” Hex Lag Screw- 	 (8)
MA-5- 1/4” x 3” Hex Lag Screw- 		 (8) 	 N- 1/4” USS Flatwasher- 		  (12)
E- 1/4” x 4 1/2” Hex Lag Screw- 		 (6) 	 D- 1/4” x 3” Hex Lag Screw- 		  (6)

PARTS NEEDED
Mini Rail-				    (4)
Open/ Closed Rail-			   (3)

MegaSized Rail Install

D

N

N

E

MA-5

MA-9

MA-6

MA-9

Mid Rail

Open/ Closed Rail


